MO

D)

ILLUSTRATED PARTS
BREAKDOWN FOR:

=L §SS-125

197/-1773

FRAME ASSEMBLY

ForR ENGINE Parms = 80602020

1535 West Rosecrans Avenue, Gardena, Calif. 90249

PART NO.ZPB-109




DATE_2/5/73

TABLE MODEL SS-125 ASSEMBLY PARTS TABLE

Fig. & Part Units/ “St
Ir&lc:)ex Niithbér Assy Description Cost price

001 1 Central Frame

002 1 Swing Arm

002/1 2 Swing Arm Bushings

002/2 1 Swing Arm Pivot Bolt

2616 1 Chain Guard

003 1 Kick Stand

003/1 1 Kick Stand Return Spring

003/2 1 Kick Stand Bolt

004 1 Right Foot Peg

005 1 Left Foot Peg

006 2 Passenger Foot Peg

007 1 Left side panel

008 1. Right side panel

009 1 Rear fender

010 1 Front fender

011 1 Fender bracket

012 2 Shock absorber

050 1 Skid Plate

013 1 Seat

014 1 Gas tank

014/1 1 Gas cap

015 1 Fuel line

5348 1 Right petcock

1533 1 Left petcock

634 2 Petcock washer

5338 1 Fuel line

017 1 Chain guide

MC125/5 1 Engine

S42-21 1 Shift lever

KSI-78 1 Kick start lever

019 1 Muffler assembly

051 1 Expansion chamber for MX

M4-20 1 Exhaust gasket

5343 1 Front fork assembly

M1 1 Triple clamp

9223 2 Bearing

9224 2 Bearing cover

M2 1 Fork crown

M4 4 Pinch bolt

M5 1 Steering stem nut

M6 1 Steering stem washer

M50 2 Handlebar clamp

M7 4 Handlebar clamp bolts

M10 2 Air bleed screw

M11 2 Air bleed spring

M12 2 Air bleed ball bearing

M8 2 Fork tube cap

M9 2 Fork tube cap washer

M15 2 Fork tube cap spacer

M18 2 Fork tube

M16 2 Fork spring

M65 2 Cup

Page 1




DATE 2/5/73

TABLE MODEL SS-125 ASSEMBLY PARTS TABLE

Part Units/ li

ndex Number Assy Description Cost prisc;(e

M31 2 Snap Ring

M32 4 Fork Seals

M59 1 Fork leg right

M60 1 Fork leg left

M49 & Dampening rod assembly

M66 2 Dampener rod

M17 2 Shim

M53 2 Piston

M54 2 Snap ring

M55 2 Nut

M21 2 Clip

M22 2 Washer

M56 2 Spring

M24 2 Washer

M25 2 Spring

M57 2 Cup

M27 2 - Sleeve

M29 2 Clip

M58 2 Bolt

M35 ) Screw fork drain

M36 4 Washer fork drain

M39 2 Bolt

M40 2 Washer

M37 1 Pinch bolt

M38 1 Nut

M41 2 Dust cover

M42 2 Dust cover clamp

016 1 Speedometer bracket

MC1 1 Handlebar assembly

MC2 1 Handlebar

MC3 1 Throttle grip right

MC4 1 Throttle handle

MC5 1 Dummy grip left

MC6 1 Horn switch

MC7 1 Lever left side

MC8 1 Screw

MC9 1 Lever clamp left

MC10 1 Lever clamp right

MC1l1 1 Lever right side

MC12 1 Screw § nut

MC13 1 Ball bearing

MC14 1 Spring

MC15 1 Locking nut

MC16 1 Cable adjuster

MC17 1 Rubber dust cover

024 1 Clutch cable




DATE 2/5/73

TABLE MODEL SS-125 ASSEMBLY PARTS TABLE

Fig. & Part Units/ . list
No. Number Assy Description Cost price

025 1 Taillight wiring harness

026 1 Hi & low beam wiring harness

027 1 Headlight wiring harness

045 1 Hi beam switch

028 1 Throttle cable

029 1 Front brake cable

020 2 Headlight mounting assembly

020/1 2 Screw

020/2 2 Grommet

020/3 2 Headlight clamp

020/4 2 Grommet

020/5 2 Washer

020/6 2 Nut

030 1 Headlight assembly

030/1 1 Headlight shell

030/2 1 Headlight seal beam

030/3 1 Headlight gasket

030/4 1 Headlight rim

031 1 Upper coil

032 1 Ground

033 1 High tension lead

034 1 Plug cap

035 1 Clutch cable adjuster

036 1 Cable clamp '

037 1 Ground

038 1 Battery

039 1 Taillight

040 1 Brake pedal

041 1 Pedal return spring

042 1 Brake rod

RC60 1 Front wheel assembly

RC4 1 Front hub assembly

RC61 1 Front rim

RC63 36 Front spoke

RC33 1 Front axle

RC34 I Spacer

RC35 1 Felt washer

RC36 1 Washer

RC37 2 Bearing

RC38 1 Spacer

RC39 1 Front hub

RC40 1 Bearing cover

RC41 2 Brake shoe

RC42 2 Brake spring

RC43 1 Backing plate




‘DATE 2/5/73

TABLE MODEL S§S-125 ASSEMBLY PARTS TABLE

e 8 Part Units/ list
Rlo?x Number Assy Description Cost price

RC44 1 Axle washer

RC45 1 - Axle nut

RC46 1 Cable adjuster

RC47 1 Brake cam

RC438 1 Brake arm

RC49 1 Brake nut

RC50 1 Clevis

RC51 1 Nut

RC52 1 Locking hose

RC1 1 Rear wheel assembly

RC2 1 Front wheel assembly

RC3 1 Rear hub assembly

RCS 1 Rear rim

RC7 36 Spoke

RC8 36 Nipple

RC10 1 Axle nut

RC11 1 Backing plate

RC12 1 Spacer

RC13 1 Axle

RC14 1 Nut

RC15 1 Rear hub

RC16 1 Sprocket flange

RC17 1 Chain

RC18 1 Sprocket

RC19 1 Sprocket flange

RC20 1 Felt washer

RC21 1 Spacer

RC22 4 Sprocket bolt

RC23 4 Lock washer

RC24 1 Brake cam

RC25 1 Brake arm

RC26 1 Clevis

RC28 1 Front tire




W ‘f\ % m: N )
I s &
%W. ‘eo




